
ffiASTER ILLUSTRATED PARTS LIST 

Tiu· p11 li<-~· ol MtCullod1 Corpor a tion is one of 
1·.,111 inua I i mpro\·e ment in design, manufa l'turing 
;111d 1·11 ~i1ll'c l"ini-: ad\·anl'e m cnt whe r ever poss ible 
t11 assu n · st i ll fin er two- l'~·d c power too ls . 
1-! ,·111·L·. spcl"i l icati ons, e qu ipme nt , l'Ulors, clcsii;n 
;1ml 11 1;111ufal·turcr '::; ::;uggcsted list pr itcs a1·e 
:;ul 1J,..-t t" chani;c wi thout nutire and Mt Cullo<' h 
C11 rplll·;1t i" n r c ::;crvcs the right to ma ke suc h 
,· han~L"S without pr ior notif ication or obligation 
t•, l>ackl 1t u r suppl~· bat kfit compone nts for units 
pn •n11us l\' s hipped fr om the fa ctor~,. 

MAC 2·10G 
Chain Saw 

FE BRUARY 1970 

· CONTENTS · 

Figure 1. General ........ .. . • .. . . . .. 2 

Figure 2. Clutc h a nd Starte r Assembly •. . . . 6 

Figur e 3. Fuel Tank Assembly • . . . . . . .. . • 8 

Figure 4 . Fuel Tank Assembly. . • . • . . . . . JO 

Figure 5 . Carburetor Assembly · · • • · • · • • 12 

Figur e 6. Carburetor Assembly • · · · · · · • • 114 

Figure 7. Ca rburetor Asse mbly • • • • · • • • • 16 

Figure 8. Tra nsmission Asse mbly . ••• . . . 18 

Figure 9. Powe rhead Asse mbly .. . 20 

This Master Illust rated Parts List gives the na me, number and inter changeability 
bet ween engi nes , of s e rvice and replacement parts which were used on or are 
present I~· a\'ai lable fur a l I MAC 2-IOG. •~hain saws m a nufactured to date . 

Information about the List and ho~ to use it will be found on the back cover. 
Read the informati.on before you start to use the List. 

Copyright 1970 U.S.A. -
McCulloch Cor poratio n 

1111 McCULLOCH 
13/'N. 84484 



MODEL 
2-lOG 

32 
I : 

33 .;.J!9~ ,:,,~
5 

4 .:\;i~~-
53 ' -~ . . 

34 

\ 
\ 

31 \ 

,/'/ 

20 



----

MODEL 
2-lOG Figure J., General (Continued) 

tern Part Units Per Usable on 
~o. Number Description Assy Code 

46 64848 Hose Assy Fuel . . . ........ . . . . . . . .. l All 
47 63932 Filter Fuel . . . .... . . . . . . . . . . . l All 
48 100440 Washer . . . . . . . . . . . . . . . . . . .. l All 
49 62978 Screw - Special . . . . . . . . . . . . . . . . .. 3 All 
50 102762 Screw - Hex hd .10~24 x l.' 2 . . . . .... l All 
51 69890 Lockplate . . . . . . . . . . . . . . . . . . . l All 
52 83521 Kit - Fan tmusin~ . . . . . . . . . . . . 1 All 
53 55615 Guard - Flywheel ... ; . . . . . . l All 
54 103355 Screw - Hex hd 10-24 x 1-7, 8 . . . . 2 A 

103124 Screw - Hex hd 10-24 x 2 . . . . . . .. 2 B.C 
55 64856 Washer - Special . . . . . . . 2 A.B.C 
56 68203 Washer - Insulator . . . . . . . . . . 2 A.B.C 
57 62327A Sleeve . . . . . . . . . . . . . .. . . 2 A 

65726 Sleeve . . . . . . 2 B.C 
58 Carburetor Assy (See Fi1:,'Ure 5) .. . . A 

Carburetor Assy (See Fi1:,'Ure 6) .. n.c 
59 62066A Rod - Primer .. . . . . 1 A 

65604 Rod - Primer . . '. . . .. .. .. 1 n.c 
60 65672 Gasket - Carburetor . . .. . . 1 A 
61 65821 InsulatOJ.'. - Carburetor . . . . . . l B.C 
62 65672 Gasket - Insulator . . . .. .. 1 I3.C 
63 110551 Screw - Hex hd 10-24 x 2 - 1 .'8 . . . . .. 2 D 
64 66681 Bracket Assy . . . . . . . . . . . . 1 D 
65 Carburetor Assy (See Fi1:,'Ure 7) . . . . D 
66 68132 · Gasket - Carburetor . . . . .. . . . . . . 1 D 
67 66678 Spac~r - Carburetor . . . . . . . . . . .. 1 D 
68 68131 Gasket - Spacer . . . . . . . . . . . . .. . . . . 1 D 
69 110553 Screw - Hex hd 10-24 x 1-3 8 .. . . . . 2 D 
70 68582 Lockplate . . . . . . . . . . . . . . . .. . . . 2 D 
71 66189 Sleeve . . . . . . . . . . . . . . . .. 2 D 
72 110516 Screw - Hex hd 10-24 x 1-1 8 . . 1 All 
73 63475 Lockplate . . . . . . . . . . . .. . . . . I • .\ 11 
74 64856 Washer - Spedal .. . . .. . . . I :\II 
75 110353 Screw - Oval hd 10-24 x 3 8 . . I ..\II 
76 102289 Screw - Hex hd 10-24 x 3. ·4 . . . . . I .-\II 
77 69890 Lockplate . . . . . . . . . . .-\II 
78 69838 Brace - Handle . . .. .. . . .-\II 
79 Fuel Tank Assy (See Fi1:,'Ure 31 . . . .-\.13.C 

Fuel Tank Assy (See Fi1:,'Urc 4) . . . . . . I) 

80 68130 Gasket - Fuel tank . . .. . . 2 All 
81 66659 Insulator - Fuel tank .. . .. . . I A.B.C 

66659 Insulator - Fuel tank . . . . . . . . .. 1 D 
82 68194 Kit - Spark arrester .. . . .. . . . . 1 All 
83 102290 Screw - Hex hd 10-24 x 1-1 8 . . . 2 All 
84 110264 Washer - '1 10 ... . . . .. . . 2 All 
85 62380 Cover . . . . . . . .. . . . . . . . .. 1 All 
86 623798 Baffle . . . . ...... . .. . . . . . . . 1 All 
87 67922 LoC'kplate , • , , , . • . . . . . . . . . . . . . . 1 All 
88 . 83105 Body and Duct Assy ... . .. . . . . . . . . 1 All 
89 68187 Screw - Special .. . . .. . . . . . . . l All 
90 110506 Screw - Hex hd 10-24 x 5 '8 ... . . . . . . . . . 1 All 
91 110341 Screw - Hex hd 10-24 x 1 '2 .. . . . . 1 All 
92 63748 Gasket - Spark arrester .. . . . . . . . . . . 1 A.B.C 

68149 Gasket - Spark arrester .. . . . . . . . . . . . . . 1 D 
93 67377 Shroud . . .. . ... . ....... . . . . . . . 1 All 
94 62085A Insulator - Shroud .. . . . . . . .. .. . . . . . . 2 All 
95 Powerhead Assy (See Figure 9) . . It • • • • • • • • All 

3 



/ 

Item 
No. 

l 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

32 

33 
34 

35 

36 
37 
38 
39 
40 
41 
42 

43 

44 
45 

4 

Part 
Number 

102761 
100352 
61678 
101326 
105187 
105043 
100004 
67372 
110448 
103174 
100003 
68503 
102130 
1001 53 
63484 
68458 
62271 
10413!? 
110403 

103746 

103879 
63493 
63476 
102765 
100003 

106_10'! 
62117 
65866 
66597 
62434 
65813 
66290 
66665 
65458 
67459 
62077 
66774 
68520 
68531 
68533 
63041 
62316 
63040 
65671 
110334 
110402 
63656 
63288 
69686 
69345 

Figure 1. General 

Description 

MAC 2-l0G USABLE ON CODE 

Letter A B C 
Serial Without 

Numbers Prefix 
Prefix 

1-
Prefix 

2-

Bar and Chain Assy (See Fib"l.lre 8) 
Sc r ew - Hex hd 10-24 x 7/ 8 
Washe r - 1110 
Plug - Nut retaine r 
Nut - Hex 10-24 
Sc r ew - Skt hd 1 14-20 X 1-1 ,'8 
Lock washer - l , 4 
Washe r - 1/ 4 
Fra me and Grip As sy . . ,. 
Screw - Skt hd 10-24 x 3-1 ·4 
Lockwasher - ~10 
Washe r - ·, 10 
Bracke t - Frame. 
Scr ew - Hex hd 1,'4-20 X 1-t,'2 
Lockwasher - ·1.14 
Clamp - Frame 
Frame and Grip Assy . 

Plul,.( - Frame 
Screw - Oval hd 10-24 x l - 1 -'2 
Sc r ew - Oval hd 8-32 x 5/ 8 
Starte r Assy (See F il,.(ure 2) 
Nut - Hex 3/ 8 -24 . 
Clutch Assy (See Figure 2) 
Key - Woodruff 
Drum. Gear and Seal Assy 

Seal 
Screw - Hex hd 10 - 24 x 1- 3 14 
Wa she r - " 10 
7 r a nsmiss ion Assy (See Fi1,."llr e 8) 
"O" Ring ; 

Cove r Assy - Air cleaner 
Cover Assy - Air cleaner 
Cover Assy - Air c leaner 

Nut - Cover 
Nut -· Cover 
Nut - Cover 
Spacer - Nut 

Nameplate 
Na mepla t e 
Filter - Air ; 

Filte r - Air . . 
Filter - Air 
Cap Assy - Fuel . . 

Plug .. 
Valve 
Guide .. 
Spr ing . . 
Gasket .. 

Screw - Oval hd 12-24 x 1-3/ 4 
Sc rew - Oval hd 12-24 x 2-3/ 8 . 
Cover - Fuel tank 
Cover - Fuel tank .. 
Spacer - Cover 
Gasket - Cover . . .. 

.. 

. . 

Units Per 
Assy . 

D 
Prefix 

11-

2 
2 
l 
2 
l 
l 
l 
l 
1 
1 
1 
1 
1 
1 
1 
1 
1 
l 
1 

l 

l 
l 
l 
2 
2 

l 
1 
1 
1 
l 
l 
1 
l 
1 
1 
1 
l 
l 
l 
1 
1 
1 
1 
1 
l 
1 
1 
1 
1 
1 

MODEL 
2-lOG 

Usable on 
Code 

All 
All 
All 
All 
All 
A.B 
A.B 
A.D 
A.B 
C .D 
C.D 
C.D 
C .D 
C.D 
C.D 
C .D 
C.D 
C .D 
A.B 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
A 

B.C 
D 
A 

B.C 
D 
D 

A.B .C 
D 
A 

B.C 
D 

All 
All 
All 
All 
All 
All 

A.B.C 
D 

A.B.C 
D 
D 

All 



SERVICE SPECIFICATIONS 

Spark Plug Gap -- -- -,,- - --- -- --- - - - -- - -- --- --- -- - - 0.025 in. 
'Lamination Gap __ __ ..:_ ____________________ 0.010 to 0.015 in. 

Breaker Point Gap -----~------------------------ 0.018 in. 
Torque Values · 

Flywheel Nut------'----------- 240 to 30Q inch-pounds. 
Clutch Nut----.:.--------------- 160 to 170 inch-pounds. 
Connecting Rod Screws-------- 65 .to 70 inch-pounds. 

I 

Master Illustrated Parts List, P/N 84484, supersedes and cancels 
all previous lists issued for the MAC 2- l0G saw. Discard the fol ­
lowing lists: 

IPL 63498 covering saws having serial numbers without prefix. 
IPL 65639 ancr 

Parts list sheet 66122 covering saws having serial 
numbers prefixed 1- . 

Parts list sheet 66709 covP.ring saws having serial 
numbers prefi xed 2-. 

IPL 67460 covering saws having serial numbers prefixed 11-. 

MODEL 
2-lOG 

5 



MODEL 
2-lOG 

. .. · :· 2 . . .. : . 
~. . . •. •' 

·., ::··.···.:• . 

Figure 2. 

12 

21 

20 

tar ter A. ------ I Clutch~a=nd~S:.._, ___ ~_ 
ssemblies 



ltem 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
]l 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 

Part 
Number 

67148 
66384 
64583 
67233 
67149 
67112 
68837 
64857 
83694 
67058 
62191A 
62190A 
67205 
63985 
63986 
110470 
69964 
68695 
68626 
63987 
61635A 
67059 

Figure 2. Clutch and Starter Assemblies 

Description · 

MAC 2-l0G USABLE ON CODE 

Letter A B 
Serial Without Prefix 

Numbers Prefix 1 -

C 
Prefix 

2-

Clutch Assy ....................... . 
Spring - Clutch . ...... . .. . .... . . . 
Retainer - Spring .. . . . . .... . ... . . . 
Shoe - Clutch ..... . ......... . ... . 
Rotor Assy ......... . ...... . ... . 

Rivet ..................... . 
Spring - Pawl . ... .. . .... .. ... . 
Pawl ............ . ... .... .. . 
Washer ........... . ........ . 

Starter Assy .. . ........... . ....... . 
Insert - Handle ......... . ....... . 
Handle . . . ........... .. .. . .... . 
Retainer - Shield .... .. ...... .. .. . 
Shield - Dust . . ... . . . ....... . ... . 
Wa.,her - Thrust 
Rivet - Rope . . . . . . . . . . . . . . . . . . . . 
Rope - Starter .. . . · .............. . 
Drum - Starter ......... . ..... . . . 
Spring - Rewind ... ... ....... ... . . 
Shield - Spring . . .. . . . ..... . . .. . . 
Bushing - Nyliner .. . . . . . .. . . .. .. . . 
Housing - Starter ... . .. . ... . . . ... . 

Units Per 
Assy 

D 
Prefix 

11-

1 
2 
2 
2 
1 
2 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
I 
1 
I 

MODEL 
2-lOG 

Usable on 
Code 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 

7 



MODEL 
2-lOG 

8 

Figure 3. Fue l Tank Assembly 



----~---------------------- ---- ------ --

Figure 3. Fuel Tank Assembly 

tern Part Units Per 
No. Number . Description Assy 

MAC 2-lOG USABLE ON CODE 

Letter A B C D 
Serial Without Prefix Prefix Prefix 

Numbers P refix 1- 2- 11-

1 66648 Fuel Tank Assy . . .. 1 
2 64872 . Grip - l-I.1 nclle .. . . 1 
3 105673 Pin - Rol l 3 · 32 x 9 16 .. 2 
4 66194 Button - Primer . . . . 1 
5 64871 Button a nd Rod Assy - Oiler .. I 
G 67989 Seal - Thr ottle rod I 
7 110378 P in - Holl 3,'16 x 15 16 . . I 
8 65734 Sprin~ - Tri~~er . . . . . I 
9 67224 T r i~~er - Throttle . . .. I 

10 103672 Screw - F il hd 8-32 x I / 2 (SEMS) . . I 
11 62973A Wire Assy - Slop switch . . . . . . . . I 
12 62451 Contac t - Switch .. . . . . . . . I 
13 62950A Base - Switch .. . . I 
14 62951 Button - Switch . . 1 
15 65816 Rod - Th rott le .. I 

MODEL 
2-lOG 

Usable on 
Code 

A.B.C 
A.B.C 
A.B.C 
A.B .C 
A.B.C 
A.B.C 
A.B.C 
A,B,C 
A.B.C 
A.B.C 
A.8.C 
A.B.C 
A.B.C 
A.13.C 
A.n.c 

9 



MODEL 
2-lOG 

10 

Figure 4 Fuel Tank Assembly 



tem 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

·10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 

Part 
Number 

68683 
64872 
105673 
68517 
64871 
67989 
110378 
65734 
67224 
103672 
62973A 
62451 
62950A 
62951 
68170 
67355 
68102 
110512 
67363 
110509 
68101 
110512 
67363 
110509 
67292 
67271 

Figure 4. Fuel Tank Assembly 

Description 

MAC 2-lOG 

Letter A 
Serial Without 

Numbers Prefix 

USABLE ON CODE 

B 
Prefix 

1-

C 
Prefix 

2-

Fuel Tank Assy . . . . . ........... .. .. . 
Grip - Handle . . ............. . .. , . . . 
Pin - Roll 3/ 32 x 9/ 16 . ... . ... ... . . . .. . 
Button - Choke .......... .. ...... . .. . 
Button and Rod Assy - Oiler ........... . 
Seal - Throttle rod .... .. . .... . ... . . . 
Pin - Roll 3/ 16 x 15/ 16 .. .. . .... . . .. . . .. 
Spring - Trigger .. .. ...... .. .. . .... . 
Trii,mer - Throttle . . . ... . ... . . . .... . : 
Screw - Fil hd 8-32 x 1/ 2 (SEMS) . .. .. ... . 
Wire Assy - Stop switch .. . . .. .. . . . .. . . 
Contact - Switch . . . . . .. ... . . . . ... . . . . 
Base - Switch . .... . ..... .. .... . .. . . . 
Button - Switch ....... . .. . . . . .. . .. . . 
Rod - Throttle ..... .... . . .... .. . .. . . 
Rod .- Choke ... .. .... . . . . ... . . .... . 
Extension Assy - High speed . . .. .. . .. .. . 

Ring- - Retaininl-( ... . .. ... . ... . . . . . 
Sprint-( ..... . ... . . . .. .. . . ... .. . 
Pin - Groove . .... . .. . . .. . ..... . . 

Extension Assy - Idle ....... . .. . ..... . 
Ring - Retaining- .. . . . ... . ...... . . . 
Spring . . . . . . .. . .. .. .. . . .. . ... . . 
Pin - Groove . . . ... .. ... . ... . .. . . 

Washer . .. . . . . ...... .. ..... .... . . . 
Screw - Idle adjustment . .. .. .. .... . . 

Units Pe r 
Assy 

D 
Prefix 

11-

I 

I 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
I 
I 
1 
I 
I 
I 
I 
I 
1 
2 
1 

MODEL 
2-lOG 

Usable on 
Code 

D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 

11 



MODEL 
2-lOG 

12 

18 

29 

-r 
'. a oaitp 

<I 
21 

8 

sembly _...;____ I 
F ~ ure 5 ~=~---===~~----

\ 

Carburetor As . 



tern 
No. 

1 
2 
3 
4 
5 
6 
7 
8 

9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 

Figure 5. Carburetor Assembly 

MODEL 
2-lOG 

Part 
Number 

66564 
110397 
65597 
67357 
556908 
63041 
104728 
110337 
62310 
62923A 
63038 
62308A 
11086 
63037 
63038 
63039 
101056 
105606 
62971 
104245 
62939A 
103934 
62938 
62343A 
104814 
62290A 
62976A 
62291A 
62975 
63019B 
624338 
62295D 
66569 
62288A 
62368 
67062 

Letter 
Serial 

Numbers 

MAC 2-lOG 

A 
Without 
Prefix 

Description 

USABLE ON CODE 

B 
Prefix 

1-

C 
Prefix 

2-

Carburetor Assy (McCulloc h Sin~le Needle)_ 
Screw - Pan hd 8-32 x 7 ' 16 (SEMS) 
Plate - Carburetor base 
Diaphra~m Assy - Pump 
Seal - Capillary .. 
Valve - Primer 
Screw - 6-32 x l . °4 
Pin - Inlet levl'f 
Lever - Inlet 
Sprin~ - Inle t rweclle 
Valve - Inlet rwt>clll• 
Plung-e r - Prime r 
Spring- - Plung-l' I" ... 
Scat - Prime r val ve 
Valve.) - Prinwr rwedll' 
Spring- - Neccll e \"ah·(• 
"'O" Hi1_1g- . ... . . , . . 
'"O" Ring- . ... .. ... . 
Screw - Lung- lul'king- adjusting-
Pin - Rull I 16 x 1 2 . , . , 
Spring- - !elk i;ovcrnor ... .. 
St rcw - Pan hd 6-32 x 1 4 (S EMS) 
Clip - Throttle s haft . . , .. 
Levl• r - Tl11:ottlt• . . , . . . .. , .. 
Screw - Pan hcl 4-40 x 1 4 (SEMSJ 
Plate - Throttle . . . . 
Nc-ccllc - i\frte rini; , . . . 
Shafi As.5y - Thrott!t• 
Swive l - NeecllP 
Budy Ass y - Carburetor 

Stud - Carburetor 
Orifice - Air 
Orifice - Fuel 
Bush int; - Th ruttlc shaft 
Bushin~ - Throttle shaft 

Seal - Air clea1{cr stud . · .. . . 

l'tkCULLOCH SINGLE NEEDLE CAHBUllETOll ADJUSTMENT 

Units Per 
Assy 

D 
Prefix 

11-

5 
1 
1 
1 
1 
I 

I 
I 
I 
2 

Usable on 
Code 

A 
A 
A 
A 
A 
A 
A 
:\ 
A 
:\ 
,\ 

:\ 
,\ 
:\ 
:\ 
A 
.-\ 
:\ 
:\ 
.-\ 
/\ 
,\ 
A 
:\ 
:\ 
A 
.-\ 
:\ 
.-\ 
:\ 
.\ 
A 
:\ 
A 
A 
A 

I. · Turn Lu Speed 1:;1-rew cuunterdu,·kwise until it nu lunger tuud1cs stup and butterfly can be ,·umple tely dused. 
2. Huld finger against closed I.Juttcrfly and turn Lu Mix needle du,·kwise until butterfly starts to upen . Turn the 

needle cuuntcl'l· lut·kwise three turns. --. 
3. Huld fin~er ag:iinsl du:;cd bullerfly and turn Lu Speed screw clockwise until buttetHy....s arts tu open. Turn 

the screw unu half turn more. 
4. Turn the Lu Mix needle in ur uut (leaner ur rid1er) to obtain a smooth rapid acceleration. Roll the engine 

right and left, I.Jar up and I.Jar down. Chel'k for smooth idle in all positions and adjust Lo Mix needle as 
lll'l'l'SSal'\' : 

5. Set tensi~n un the idle governor sp1·ing :;o that the e ngine idles smoothly in all positions and after any change 
i11 posiliun . If chain muves after position change, reduce tension. 

6 . Adjust Hi Mix :;crew for maxinium power under load . Make :;ure thal when trigger is released the engine 
dues 11ot speed up before returning to idle. Turn screw clockwise until engine slows down immediatclv after 
trigger release. DO NOT TOUC.H ~O MIX NEEDLE. ADJUST FOR HIGH SPEED OPERATION WITH .HI 
MIX SCHl,;W ONLY. 

7. With thrullle in wide upen pusitiun, adjust Hi Mix sc1·ew to set I.Jutte~·fly in horizo11tal position. Now turn 
sncw dul'kwise until bullerfly just :;tarts to close. 

1:1. Set te nsion on idle go\'ernor spring to hold I.Jutlcrfly slightly open. 

!:. 

13 



MODEL 
2-lOG 

14 

3----, 

20 

31 

Figure 6 Carburetor Assembly 



Item 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39! 

MODEL 
-2-lOG 

Figure 6. Carburetor Assembly 

Part 
Number 

66503 
110397 
65597 
67357 
66796 
63041 
106136 
65868 
66153 
61151 
104728 
110337 
62310 
62923A 
63038 
65677 
65617 
105617 
101289 
65859 
66552 
66551 
67116 
110483 
65445 
10400i 
104814 
62290A 
104814 
65430 
65431 
62975 
65428 
66504 
65432 
66569 
59796 
65724 
62368. 
67062 

Description 

MAC 2-lOG USABLE 0~ CODE 

Letter A 
Serial Without 

Nwnbers Prefix 

B 
Prefix 

1-

C 
Prefix 

2-

Carburetor Assy (McCulloch Double Needle) 
Screw - Pan hd 8-32 x 7/ 16 (SEMS) ... . 
Plate - Ca1·buretor base ..... . 
Diaphragm Assy - Pump ........ . . 
Seal - Capillary ........... .. ... . 
Valve - Primer ..... . 
"O" Ring . . . . . . . . . . . ... . 
Set - Ball and seat 

Seat ....... . 
Ball .... ... . 

Screw - 6-32 x 1 / 4 
Pin - Inlet lever . . . 
Lever - Inlet ..... 
Spring - Inlet needle .. . .... . 
Valve - Inlet needle 
Retainer - Primer plug .. 
Plug - Primer ....... .. . . . 
"O" Ring . .......... . . . . . 
Ring - Retaining . 
Spring - Plunger ... 
Plunger - Primer .. 
"O" Ring ..... .. . 
Sea l - ''V" packing 
Screw - Adjusting . . 
Needle - Main fuel 
"O" Rin~ ........ ......... . 
Screw - Pan hd 4 -40 x 1/ 4 (SEM.::i) 
Plate - Throttle .... . ..... . . . 
Screw - Pan hd 4-40 x 1/4 (SEMS) 
Lever - Throttle ....... . . . 
Needle - Metering ..... . 
Swivel - Needle .... .. . 
Shaft Assy - Carburetor 
Body Assy - Carburetor 

Orifice - Air .. 
Orifice - Fuel ... . . ....... . 
"O" Ring . . . . . . . . .... . 
Stud - Carburetor ..... . 
Bushing ..... . 

Seal - Air cleaner stud 

1\11-CULLOCH DOUBLE NEEDLE CARBUHETOR ADJUSTMENT 

Units Per 
Assy 

D 
Prefix 

11-

1 
5 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
I 
1 
1 
1 
1 
1 
I 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 

Usable on 
Code 

B,C 
B.C 
B.C 
B .C 
B.C 
B.C 
B.C 
B.C 
B .C 
13 .C 
13 ,C 
13.C 
13.C 
13.C 
13.C 
13 .C 
13.C 
13.C 
13.C 
13.C 
13.C 
13.C 
B.C 
13.C 
B.C 
D.C 
£3.C 
B.C 
D.C 
13.C 
D.C 
D.C 
D.C 
o.c 
13.C 
D.C 
D.C 
D.C 
B.C 
13.C 

I. Turn Lu Spel'd screw cou11te1·cluckwise until it no longer touches stop and butterfly can be completely c-lused . 
2. Hulet fin~er a~ainst l'lused butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the 

nel·dle t·uunterl'luckwise two and une half turns. · 
3. Hulet fin~er against clused butterfly and turn Lu Speed screw clockwise until butterfly starts tu open. Turn 

thc s<-rew l'lot·kwise une half turn mure. 
~- Turn Hi Mix neecll<! l'lul·k\lise until resistance is fe lt, then turn the needle counterclockwise two full turns. 
5. Turn the Lu Mix needle to obtain smooth rapid act·e leration every time without faltering. Check for smooth 

idle for all pus it ions uf the saw and readjust the Lo Mix needle if necessary. 
6. Adjust Hi !\·!ix needle fur maximum 11uwer under load. Turn the needle in fo1· leaner and out for ril·her mix­

tun• . Do nut adjust the needle for leaner mixture than necessary to obtain smooth, even running unde r a 
rntting load. 

l 'i 



16 

MODEL 
2-lOG 

30 

11 5 12\~wg 
. \\ ~ ~-; 

. I , . 
. ' 

5 
-,,./" ' 

() 24 '-----

10 

8 . _ -r,vl · &,;1 ·-~ i> ~21 

,,-- ----::r ~-<'o •• ~~ Mf. ------,;"'_,-IM-,9!( ! , I -2~ I n , , 22 20 

~ > ~-~ -- 1· ~ ~:' ~ -23 . 

~ 15 5 ""· 

I 13 14 
5 . 7 19 

18 

, 

16 

:;:;e ml>ly ---- l 
~ Figure 7 C· . -=~-----­a1 l>uretor A . . 



ntem 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

Figure 7. Carburetor Assembly 

Part 
Number 

67379 
67501 
83760 . 

*67495 
*83114 
*47690 

67487 
67489 
67486 
67490 
67488 

*100302 
*67504· 
•67506 
•67505 
•67502 
70798 
83761 

*67499 
•67496 
*67500 
*67508 
*67509 
*67503 
*67491 

67483 
*71690 
*69506 . 

69203 
69204 

*67507 

•67482 
67481 

Description 

MAG 2-l0G USABLE ON CODE 

Letter A B C 
Serial Without 

Numbers Prefix 
Prefix 

1-
Prefix 

2-

Carburetor Assy (McCulloch SDC-2) 
Screw - Pump cover 
Cover - Pump ... .. . 
Gasket - Cover 
Diaphragm - Fuel pump 
Screw - Plate .. 
Plate - Throttle .. . 
Clip - Shaft ..... . 
Shaft Assy - Throttle 
Plate - Choke .. ... 
Shaft Assy - Choke . 
Ball - Choke friction 
Spring - Choke . . .. 
Needle - High speed 
Needle - Idle ..... 
Spring - Needle 
Screw - Diaphragm cover . 
Cover - Diaphragm . . 
Diaphragm - Metering . 
Gasket - Diaphragm 
Screw - Lever pin 
Pin - Lever .... 
Lever - Metering 
Spring - Le-ver 
Valve - Needle . . 
Body Assy - Carburetor 

Plug - 3.'8 
Plu!c( - 5/ 16 
Seat Assy 
Valve .. .. 
Screen - Fuel 

Gasket Set 
Repair Kit 

*Indicates parts included in Repair Kit. P/ N 67481 

McCULLOCH SDC-2 CARBURETOR ADJUSTMENT 

Units Per 
Assy 

D 
Prefix 

11-

I 
4 
1 
I 
I 
3 
I 

I 
2 
4 
I 
1 
I 
I 
I 
1 
I 
1 
I 
1 
1 
1 
I 
l 

MODEL 
2-lOG 

Usable on 
Code 

D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
I) 

D 
D 
I) 

D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 

D 
D 

I. Carefully turn both the high speed and idle needles clockwise until resistance is felt, then turn both needles 
1·ounterdo1·kwise one full turn. 

2. With engine warmed up, adjust the idle speed screw in or out until the engine idles just below dutch engage­
ment speed. 

3. Adjust the idle mixt~re needle in or out (leaner or richer) to obta in smooth, rapid accelera tion eve r y lime 
without faltering. U necessa1·y, readjust the idle speed screw . 

4. Adjust the high speed mixture needle for maximum power under load. Turn the needle in for leaner and out 
(or richer mixture. Do not use any leaner setting than necessary to obtain smooth, even running when 
cutting wood. 



• 

. MODEL 
2-lOG 

--- .. --Assembly · s1on 

-
------ • 8 Transnus 

Figure 

18 

17 



~tern Part 
No. Number 

I 110625 
2 100006 
3 63417 
4 63994 
5 110245 
6 101174 
7 101191 
8 60972 
9 63997 A 

10 36644A 
11 63808 
12 64754 
13 110406 

65882 
14 105559 
15 110392 
16 63428 
I? 65881 
18 62909 
19 63692 
20 63474 
21 102765 
22 100003 

66208 
23 104360 
24 110055 
25 63491 
26 110417 
27 63416 
28 102067 
29 110387 
30 63824A 
31 102144 
32 101174 
33 110405 
34 64779 
35 100432 
36 63477 
37 63433 . 
38 63478 
39 110348 
40 64775 
41 110452 
42 66616 
43 64770 
44 101770 
45 64584 
46 64935 
47 
48 

Figure 8. Transmission Assembly 

Units Pe r 
Description 

MAC 2-lOG USABLE ON CODE 

Letter A B C D 
Serial Without Prefix Prefix Prefix 

Numbers Prefix 1- 2- 11-

Nut - Hex hd 3/ 8-24 . . . . .. . . . .... . ... . 
Washer - 3 ' 8 .... .. . . ... . .. . . . . . . . . . 
Plate - Bar clamp .. .. .... . .. . . ..... . 
Kit - Spike . . ... . . . . . .. . . ... . . . ... . 

Screw - Fl IJd 10-24 x 3. 4 . . . . .... . . . 
Washer - Ii 10 . . . ....... .. . .. .. . . . 
Nut - Hex 10-24 . ..... . .. . ..... .. . 

Nut - Hex 7 / 16-20 . . . . .. .. . . .. ... . . .. . 
Plate - Sprocket .... . ......... . . .... . 
Sprocket .. ...... .. . ...... . . ...... . 
Key - Sprocket .... ........ .. . . . . ... . 
Space r - Sprocket .............. . .. . . . 
Screw - O val hd 8-32 x 1-1 4 . . ..... . ...• 
Pump Assy - Oil .. ...... .. . .. .. .... . . 

Plu~ - We lch . . . .. . ......... . ... . 
Pin - Plunger . . . .. .... ...... . .. . . 
Plun!-(er - Pump . .. ....... . . .. .. . . 
Body - Pump ... .. ....... .. . .... . 

Valve - Oile r ... ... ... .. . .. . . . . .. . . . 
Spring - Va lve .. . .. . . . . . .. . . ... . . .. . 
Gaske t - Pump .... . . . . . .. .... . ... . . . 
Screw - Hex hd 10-24 x 1-3 4 .. ... . . ... . . 
Washer - J l0 .. . . . ... .... . .. .. . . . . . . 
Transmission Assy (3: 1 Ratio) ... .. . . . . . . . 

"O" Ring ...... . . . ... .. .... .. . . 
Screw - Fil hd 8-32 x 3,'8 (SEMS) .... . . 
Filler .. . ... ...... . .. . . ... . . .. . 
Screw - Fl hd 6-32 x 3 8 . .... . . 
Plate - Sprocket ... ... .. .... .. . .. . 
Nut - Hex 10-24 .. . .. . ......... . . . 
Washer - Wave 
Nut - Ba r adjustment . . . ... .. .. . ... . 
Screw - Bar adjust me nt ... . ..... . . 
Washer - ff 10 .... . . . ... ..... .. .. . 
Sc r ew - Oval hd 8 - 32 x 7/ 8 ... . .. ... . 
Cover Assy - Gearcase ... .. .... .. . 

Plu~ - Fille r ..... . ..... .. .. . . 
Seal - Pinion gear .. . .... . . ... . 

Gasket - Cover .. . . . ....... . ... . . 
Seal - Gearcase ... . .... .... . .... . 
Bearing - Sprocket shaft ... . . . . . ... . 
Gear - Sprocket . ... . . . . ... . . .... . 
"O" Rill!-( ....... . . ......... . . . . 
Gear Assy - Idler . . . ... ... . . .... . . 
Gear case . . ... . . .. . . .... .. . . ... . 

Pin - Dowel . ...... .. . .. ..... . 
Bolt - Bar .. .. . .. ........ . . .. . 

Plate - Bar protec tor . . .. . .. .. ... .. .. . . 
Bar ... .... . ... .......... .... . ... . 
Chain Assy . ... ................. . . . 

Assy 

2 
2 
1 
I 
4 
4 
4 

I 
I 
1 
I 
2 
I 
I 
2 

I 
I 
2 
2 
I 
I 
I 
I 
3 
I 
1 
I 
I 
1 
1 
6 
I 
1 
I 
1 
1 
2 
1 
I 
I 
1 
2 
2 
2 
1 
1 

MODEL 
2-lOG 

Usable on 
Code 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
Al l 
All 
All 
Al l 
All 
All 
All 
All 
Al l 
All 
Al l 
All 
All 
All 
All 
All 
All 
All 
All 
All 
Al l 
All 
All 
All 
Al l 
All 
All 
All 
All 
All 
Al l 
All 
All 
All 
All 
All 

19 



MODEL 
2-lOG 

20 

9 Powerhead Assembly Figure 

74 

42 y 
/ 



· Item 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
3~ 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 

Part 
Number 

101391 
61737A 
103879 
67057 
67056 
67054 
110127 
100003 
51253 
68164 
62819 
139344 
69798 
69966 
67127 
62932 
62926 
63097 
110349 
62362 . 
100298 
62~65 
110346 
-100934 . 
105976 
105249 
100080 
61650 
62363 
54184 
62361 
67051 
110623 
100955 
62261A 
132262 
62266 · 
101056 
66687 
62230 
62909 
110407 
63974 
63442 
57129A 
101148 
62123B 
51506 
67121 
62105 
62842 
110404 
110288 

Figure 9. Powerhead Assembly 

MAC 2-lOG 

Letter A 
Serial Without 

Numbers Prefix 

Description 

USABLE ON CODE 

B 
Prefix 

1-

C 
Prefix 

2-

Nut - Hex 318-24 . . . . .. . . .. . . .. ... . . . . 
Flywheel Assy . . ... . .. . . . .. .. .. . ... . 
Key - Woodruff ............ .. ...... . 
Washer - Thrust .. .. . . .. . . ....... . ... . 
Seal . . .. . ..... . . . ... ... . ..... ... . 
Washer - Thrust ....... ... . .. ....... . 
Screw - Fil hcl 10-24 x 7 , 8 (SEMS) . . ... .. . . 
Washer - '110 ....... . ... .. . . ... . .. . . 
Retainer - Coil 
Lamination Assy .. . . .. . ... . ........ . 
Wir e Assy - Ground , . . ...... .. . . .. .. . 
Wire Assy - Primary ...... . . . .. . 
Coil and Terminal Assy .. ... ... . .. . 

Wire Assy - Spark plu~ . . ...... . .. . . 
Sleeve .... . ... . . ... . . .. .... . 
Connector . .... . . .. . .. .. .... . 
Boot ........ . .. .. . . .. . .. . . 

Spark Plu~ . . . .. . . . . . ... ........... . 
Screw - Rd hd 8-32 x 3, 4 . . . . . . . . ...... . 
Cover - Breaker box ... ... . . . .... .... . 
Nut - Hex 6-32 . .. .... . . ... . ... . .. . . 
Spacer - Breaker screw . . ... . . . . .. . . . . 
Screw - Hex hd 6-32 x 3.'4 . . ... . ... ... . . 
Screw - Rd hd 8_-32 x 31 8 . ... , . . . . . .... . 
Washe·r - ,18 ..... ... .. ........ . . ... . 
Screw - Rd hd 8-32 x 3, 8 (SEMS) ...... . . . . 
Washer - #8 .. .. .... . .... ...... .. . . . 
Condenser ._ ........ . .... . . .. .... . . . 
Breaker Assy . ..... . .... . .. .. ... . . . 
Wiper - Cam . ... .... . . ...... . . . . . . . 
Box - Breaker ......... ... ... . . . ... . 
Seal - Box .. . .. .. ...... . ..... .. .. . . 
Sc.rew - Fil hd 8-32 x 1 ·2 . ... . . .... .. . . 
Nut - Hex 8-32 . .... . . . ... . . . ....... . 
Housis1~ - Pump ... . ...... . . ,• ..... . . . 
Cap - Housin~ .......... . ... .. .. ... . 
Plun~er - Pump ........ ... .. . .... .. . 
"O" Rin~ .. .. .. .. ...... ..... . . .. . . . 
Sprin~ - Pluni.:er .... . .... . .. . . . . .. . . . 
Gasket - Pump ....... . ..... ... ... .. . 
Valve - Pump ...•...... . .. . . .... .. . 
Screw - Pan hd 10-24 x 3-1 :'2 ... ... ..•... 
Cover - Oil tank ... . ........... . .... . 
Gasket -·Cover .. . .... . .... .... ... . . . 
Cap - Oil . . ................. . ... . . 
"O" Rin~ ........ . ... . . . .. . . . .... . . 
Hose Assy - Oil ... . . . . . ........ . .. . . 

Screen - Hose .......... . ..... . . . 
Crankcase Assy . ....•...... . ........ 

Screw Assy - Sealin~ . . ...... . .. . .. . 
Washer - Sealini.: ... . ......... . 

Screw Assy - Hex hd 8-32 x 7/ 8 ...... . 
Screw Assy - Hex hd 8-32 x 3/ 4 ...... . 

This List Continued on Page 22 

Units Per 
Assy 

D 
Prefix 

11-

I 
1 
I 
1 
I 
1 
2 
2 
1 
1 
I 
I 
I 
I 
1 
I 
1 

1 
I 
I 
I 
1 
I 
I 
I 
I 
I 
2 

1 
1 
I 
I 
1 
I 
1 
I 
I 
1 
I 
I 
1 
4 
4 
1 
2 

MODEL 
2-lOG 

- Usable Oli 
Cod(• 

Al l 
All 
All 
D 
D 
D 

All 
All 
Al l 
All 
All 
,\ II 
All 
A ll 
,\1 1 
All 
All 
A ll 
All 
All 
All 
All 
All 
Al l 
A II 
All 
All 
Al l 
Al l 
Al l 
All 
D 

Al l 
All 
Al l 
All 
All 
Al l 
All 
All 
Al l 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 

21 



MODEL 
2-lOG Figure 9. Powerhead Assembly (Continued) 

~tem 
No. 

54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 

Item 
No. 

22 

Part 
Number 

63607 
63606 
100010 
61649 
69212 
62814 
103512 
65401 
61627A 
63225 
65746 
63464 
63429B 
63492 
65747 
63699 
104357 
68505 
105221 
101191 
65363 

Part 
Number 

61040 
65712 
67067 
68052 
65325 
63432 
65778 
69210 
62813 
103512 
69211 
62812 
103512 

Description 

Sci-ew Assy - Sealing .. . .. . ........ .. 
Washer - Sealing . ..... . . . . . . . . 

Pin - Cotter . . . . . . . ... . ... . . . . 
Pin - Piston .... . ..... . . . . . . . . . . . 
Piston Assy . . ... . .. . . . . . . . . . . .. 

Ring Set - Piston .. . . . . . . . . . . . . 
Bearing - Needle .. . . . . . ... . . . . . . 

Connetling Rod Assy . . ... . . . . . . . . . 
Screw - Ski hd 8-36 x 1;'2 .. . . . . . . . . 
Roller - Needle (Set of 20) .... . . . . . . . 

Oil Seal .. . . . ... . ...... 
Ring - Snap . . .. . . . ..... 
Bearing - B.all ... . . . . . . . 
lnsrrt and Bearing Assy .. . . . . . . . . . . . 

Oil Seal .. . . . . . . . . . . . 
Ring - Inser t .. . . . ....... 
Bearing - Needle . . .. . ....... 

Crankshaft . . . . ... . ... . . . 
Scn'w - Rd hd 10-24 x 5 '16 ... . . . . . . . 
Nul - Hex 10-24 . . . . . . . .. .. . . . 
Guard - Crankcase .. . . . . . . . 

Accessories 

Desc r iption 

Wrench - Screwdriver 
Guide - Timing 
Kil - Gearcase brace 
Plate - Wear 
·Baffle - Spark arrester 
Spark Plug - AC CS 42T 
Spark Plug - AC C~ 41 T 
Piston Assy - 0 .020 in. oversize 

Ring Set - Piston 0.020 in. oversize 
Bearing - Needle (2) 

Piston Assy - 0.030 in. oversize 
Ring Set - Piston 0.030 in. oversize 
Bearing - Needle (2) 

.Units Per 
Assy 

1 
1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
l 

Units Per 
Assy 

Usable on 
Code 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
-All 
All 
All 
All 

Usable on 
Code 



40:1 TWO-CYCLE i 
MOTOR OIL ii 

Hvclu n:s SllllJK C , ~ 

l·:1rJ,.,11 ;lllcl 1·11g1 111: 111 •;1r. 

601 .. c an 
6 -p:ll'k 

l6111 . 1·:111 
6-p:l("k 

l q t.ii1Jlli l' 

78%0 
, HUG I 

·, 1 KD1i :l 
.. , 0U1, -1 
· 110626 

CHAIN, BAR AND 
SPROCKET OIL 

Spt! ( ' i.tl 11· cil'Sl g1wcl I IJI" 

extra lulir1 l·:t111J11 111 IJ:1rs 
alld cil:1 i11s. 

BAR GUARDS ~-- -A B 
Blark Pol:-·1·i 11 y il'h lo ricle 

I • I • • ~ II) C D 
Hi~icl Ye llow Plasti c 

LOCQUIC AND 
P rimer. Cleans, 
d eg-rea::;cs, and 
ac:relcratcs curin g; . 

I q i . l)() ttl l' 

Cast' , ,J 2-1 

" llOG:ll 

'· 110li:l2 

Pro t l'l"l IJ:tr a11cl l'h:till 
J'rOlll :l lT icit•Jll:iJ 
cl:1111agc. 

(A ) lor 11·iclt• IJa r s '· 56927 

(B) naIT011· bars "64930 

(C) .MACI0 -16,20"·,66544 

(D) PM6-12 , 16" '·83124 

LOCTITE 
Se alant , \Jo n dinµ; 
a 0 ent 

7-1 / 2 oz. spray can. 

1169794 

:Occ plaslir 
~im:ili::iJ bo ttle 

SPRAY PAINT 

Black 

12 oz. can 
Case of 12 

;;103503 
• 103400 

~~,i 

STARTER ROPE fj 
Solid, braided nylon - - l 

~ " , ); 
--::::::,.;..j !, '\., 

#67537 

YcllO\\' 

12 oz. can "102249 
Case of 12 ;, 102464 

100· :;pool 

" • fy 36825 
/ ' 

PRF:~~e~:~geT~
1
~:k TOOLS p 

of crankcase, -<. "f, 
fuel system . Oasil' unit 

" 62849 

MODEL 
2-lOG· 

CHAIN SHARPENING TOOLS 
Tlw e sil1111s 11·hil'i11t1,ds ~ f ~ g g 
.1r" u ,;1•d t> 11 l'i1:1i11 s . .... ,;, ~ :n :n :n 

McCULLOCH FILES 1/8" rnuml • 
:i 32" l"tlllllci •• 

:Jll G" ruund 
...--..- 1'32" rt1ll ll ci • • 

. -
FILE GUIDE & FILE 

1 / 4-- rtlllllci 

!J,32"rnuncl 
8" lla1 e 
G·· flat ::;afcl\' • 

• • •••• •••• 
-=:...,,--- . -- •167750 (1 / 8" ruund) 1•: 

# 60950 (7 / 32" ruuncl) 
(Abu holds 3 1 16 e • • 
and 1/ -1" round) 

-
DEPTH GAUGE TOOLS 

~~~ #56241 
;164 198 
11 64359 

. .#67688 
#67680 

.045- .060" e e e 

. 035- . 060'' e e e e 

.045- . 050" e 

.015 -. 020" e I 

.025- . 030" e e •• e 
-

FILE-N-JOINT Assu1' l'S rnrrect fi l in" 
an"·l e lll'i"·ht " ~ . ~ . 

' 

GEAR OIL (SAE 140) 

For transmissions or 
µ;c a1· dri\'l' ::;aws. 

"BREAK ALL" 
CHAIN BREAKER 

ll e quir l'cl w lll'll 
r c pa i1· i11 g- l'11ai11. 

riG 1034 

16 oz. call '· 19342 

Cast' o f 24 "1043-17 

"61753 
Inst n11·t 1uns 
i111· lucl(•cl . 

23 



.Aj.McCULLDCH 
. CORPORATION 

• MANUFACTURING • SALES • SERVICE • 

McCULLOCH P.O. Box 92180, Los Angeles, CA 90009 

CORPORATION 
C opyright Mc Culloc h . 

FOR SERVICE-RELATED PROBLEMS, 

REPAIR OR MAINTENANCE 

TAKE YOUR UNIT TO THE NEAREST 

AUTHORIZED McCULLOCH SERVICING 

DEALER LISTED IN YOUR 
TELEPHONE DIRECTORY YELLOW R\GES. 

If additional assistance is required, call this toll- free hot- line: 
(800) 423-6302 

Arizona residents call collect (602) 453- 3681 

- --- -- -


